

**TEST REPORT**

Client	
Name	NSV International
Address	PO Box 437, 51 Vista Drive, San Remo3925, Victoria, Australia
Submitted sample	Lasershade
Sample description	Black textile
Date received	2011-6-01
Test specification	TSL 0601G Method B
Test items*	Colorfastness to Light
Testing laboratory	
Name	Intertek Testing Services Shenzhen Ltd. Guangzhou Branch Automotive Services
Address	Block E, No.7-2 Guang Dong Software Science Park, Caipin Road, Guangzhou Science City, GETDD, Guangzhou, China
Testing location	As above
Test results	Please refer to next page
Date of issue	2011-6-29
Approvals	
<hr/> Tested By Mike Jiang (Project Engineer)	<hr/> Approved By Nina Wu (Lab Manager)
General remarks This Record is for the exclusive use of Intertek's client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Record. Only the Client is authorized to copy or distribute this Record. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test/inspection results referenced in this Record are relevant only to the sample tested/inspected. This Record by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program. The test report only allows to be revised within three years from its original issued date unless further standard or the requirement was noticed. This test report shall not be reproduced except in full without the written approval of the testing laboratory. The test results presented in this report relate only to the item tested. * This test was subcontracted to qualified subcontractor.	

Test Results

Test specification	TSL 0601G Method B
Test condition	Irradiated energy: 750kJ Black panel temperature: $89 \pm 3^\circ\text{C}$ Humidity inside tank: $50 \pm 5\%$ Automatic Irradiance: 0.55W/m^2 (340nm) Specimen room temperature: $38 \pm 3^\circ\text{C}$
Evaluation method	ISO 105/A02 (Gray Scale)
Requirement	NA
Test result	Grade 2

Picture



*****End of Report*****